

Test Report

No. CANMLC1700225401

Date: 07 Feb 2017

Page 1 of 3

GUANGDONG T&H NEW MATERIAL CO.,LTD

XILE STREET CENTRE SCIENCE AND TECHNOLOGY ZONE,LEPING TOWN,SANSHUI DISTRICT,FOSHAN,GUANGDONG,P.R,CHINA,

The following sample(s) was/were submitted and identified on behalf of the clients as : T&H 49016-3 PU PAPER

SGS Job No. : GZIN170100032CCM - GZ
Date of Sample Received : 04 Jan 2017
Testing Period : 04 Jan 2017 - 10 Jan 2017
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Echo

Echo Yeung
Approved Signatory



Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	CAN17-002254.001	Lt-yellow paper sheet w/ brown & dk-brown surface

Remarks :

- (1) 1 mg/kg = 1 ppm = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

EN 71 Part3:1994 (including amendment A1:2000/AC:2002) - Migration of Certain Elements

Test Method : With reference to EN 71 Part 3:1994 + A1:2000 + AC: 2002, analysis was performed by ICP-OES

Test Item(s)	Limit	Unit	MDL	001
Soluble Lead (Pb)	90	mg/kg	5	ND
Soluble Antimony (Sb)	60	mg/kg	5	ND
Soluble Arsenic (As)	25	mg/kg	2.5	ND
Soluble Barium (Ba)	1,000	mg/kg	10	ND
Soluble Cadmium (Cd)	75	mg/kg	5	ND
Soluble Chromium (Cr)	60	mg/kg	5	ND
Soluble Mercury (Hg)	60	mg/kg	5	ND
Soluble Selenium (Se)	500	mg/kg	10	ND

Notes :

- (1) Results shown are of the adjusted analytical results.



Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***